QuickConveyor Logo
home |
modules_drawings |
products |
sales information |
Engineering |
Contact Information |
Bar
Conveyor Products
PRODUCT Q197 - 8" RADIUS 180 DEGREE DISK CURVE
Conveyor product info
   8" RADIUS 180 DEGREE DISK CURVE
   8" RADIUS 180 DEGREE DISK CURVE

view larger


APPLICATION NOTES:
Disk Curves have two freely rotating disks to eliminate drag in the turn.


  • Disks can be installed to operate clockwise or counterclockwise.
  • Connector and bottom guide rail brackets are included at both ends.
  • Top guide rail brackets are not included.
  • Wearstrips are included.
  • Disk curve cannot bolt directly to 30" drive, 30" idle, transfer or curves. An 8" or longer straight must be installed between modules except for 24" drive or 24" idle. A 24" drive or a 24" idle can be bolted directly to a curve if the 2" sq. tube connector is removed.
  • If a leg is required, use Q107.
  • 180º disk curve requires a Guide Rail Kit Q153.
  • Chain length required: 83"
PARTS INCLUDED:
Part # Qty. Part Name
1 4 BOTTOM GUIDE RAIL BRACKET - 5 5/8" ONE HOLE
2 1 BOTTOM GUIDE RAIL BRACKET - 6 5/8" TWO HOLE
4 4 GUIDE RAIL SPACER
12 47 4" CURVE SIDE
29 2 1" BEARING BLOCK
42 56 WEARSTRIP
58 1 180 DEGREE DISK CURVE SIDE
60 2 DISK
62 4 90 DEG. CURVE CENTER WEARSTRIP SUPPORT
68 1 DISK CURVE SHAFT
86 1 TWO HOLE NUT PLATE
92 2 1" BEARING
138 1 1" BORE PLASTIC CLAMP TYPE SHAFT COLLAR
180 32 3 3/8" MACHINED WEARSTRIP
183 2 DISK CURVE SHAFT SUPPORT PLATE
185 2 180 DEG. DISK CURVE END TUBE
186 1 180 DEG. DISK CURVE MIDDLE TUBE
187 1 DISK CURVE SHAFT SUPPORT END PLATE
192 2 1" - 3 HOLE STEEL BEARING
197 4 DISK CURVE SIDE SUPPORT PLATE
198 1 3 BOLT STEEL BEARING COVER
219 2 DISK CURVE END WEARSTRIP #1
220 2 DISK CURVE END WEARSTRIP #2
221 2 DISK CURVE 180 DEGREE OUTSIDE WEARSTRIP
998 1 CPM MATERIAL
998 1 WELDMENT LABOR
16 4 5/16-18NC SERRATED FLANGE NUT
18 2 5/16-18NC x 3/4" HEX HEAD BOLT
22 8 5/16" LOCK WASHER
26 8 5/16" FLAT WASHER
130 2 5/16-18NC x 5 1/2" HEX HEAD BOLT
147 6 5/16-18NC x 1 1/4" HEX HEAD BOLT
209 6 5/16" PRESS INSERT
234 2 5/16-18NC x 3" HEX HEAD BOLT